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Sound Transmission Loss Test
ASTM E 9004 /E 413 - 04
On

Single Layer of 5/8 Inch SoundBreak® Gypsum Wallboard Side - Side 1
Single Layer of 5/8 Inch Type X Gypsum Wallboard — Side 2
On 2-1/2 Inch Metal Studded Chase Walls with 3 Inch Mineral Wool Batt Insulation

Page 1 of 4
Reporlt Number: NGC 2008036 Re-issued 11/12/2008

Assipnment Number: G-307N

Test Date: 10/02/2008

Report Date:  10/09/2008 /
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Test Technician
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Director

The results reported above apply to specific samples submitted for measurement.

Mo responsibility is assumed for performance of any other specimen.

This report may not be reproduced except in full, without the written approval of the laboratory.

The laboratory™s acereditation or any of it’s test reports in no way constitutes or implies product certification, approval,

or endorsement by NVLAP or any agency of the 11.5. Government.
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Test Method:

Specimen Description:

Test Results:

This test method conforms explicitly with the American Society for Testing and Materials
Standard Test Method for Laboratory Measurement of Airborne Sound Transmission Loss of
Building Partitions and Elements - Designation: E 90 - 04 / E413 - 04.

The test specimen was a partition assembly constructed within the 12 ft. Wide by 9 ft. High
(3657mm W by 2743mm H) test opening. The test specimen was described by client as, chase
walls with metal stud framing 24 in. on center with a 1 in. air gap between them. The source side
had a single layer of SoundBreak® gypsum board .Mineral wool insulation placed into the
cavities formed by the framing members on source side. A single layer of 5/8 in. gypsum board
was placed on the receive side of the assembly.

Standard direction of sound from Source Room (Room 1) to Receiving Room (Room 2).

The wall system was constructed in the test opening and consisted of:
From Room 1 to Room 2.

- 1 Layer of 15.9mm (5/8 in.) SoundBreak® gypsum wallboard. Sample weight was
13.7 kg/m* (2.7 PSF) mounted vertically and applied directly to the metal framing members.
Screw spacing was 203mm (8 in.) on center around the perimeter and 304.8mm (12 in.) on
center in the field with 41.3mm (1-5/8 in.) fine thread bugle head drywall screws.

- 1 Layer of 76.2mm (3 in.) mineral wool insulation was friction fit into stud cavities.

The sample weight was found to be 3.0 kg/m” (0.62 PSF). Placed on source side only.

- 63.5mm (2-1/2 in.) wide by 31.2mm (1-1/4 in.) thick metal studs mounted vertically
609mm (24 in.) on center between the top and bottom tracks 0.88 ke/m” (0.18 PSF). A
38mm (1-1/2 in.) cold roll channel was placed through stud knock-outs at mid-height.

- 63.5mm (2-1/2 in.) wide by 31.2mm (1-1/4 in.) thick metal track 0.34 kg/m’

(0.07 PSF). A bead of acoustical caulk was placed between the tracks and test assembly.

- A 254mm (1 in.) air gap was placed between the two studded walls, forming a chase.

- 63.5mm (2-1/2 in.) wide by 31.2mm (1-1/4 in.) thick metal studs mounted vertically
609mm (24 in.) on center between the top and bottom tracks 0.88 kg/m* (0.18 PSF). A
38mm(1-1/2 in.) cold roll channel was placed through stud knock-outs at mid-height.

- 63.5mm (2-1/2 in.) wide by 31.2mm (1-1/4 in.) thick metal track 0.34 kg/m*

(0.07 PSF). A bead of acoustical caulk was placed between the tracks and test assembly.

- 1 Layer of 15.9mm (5/8 in.) Type X gypsum wallboard. Sample weight was 11.2 kg/m*
(2.3 PSF) mounted vertically and applied directly to the metal framing members. Screw
spacing was 203mm (8 in.) on center around the perimeter and 304.8mm (12 in.) on center in

" the field with 41.3mm (1-5/8 in.) fine thread bugle head drywall screws.

Total weight of the wall system was 29.9 kg/m’ (6.12 PSF)
The perimeter of the wall system was sealed with acoustical caulk and exposed board joints were

taped.
The results of the tests are given on pages 3 and 4.

The results reported above apply to specific samples submitted for measurement.

No responsibility is assumed for performance of any other specimen.

This report may not be reproduced except in full, without the written approval of the laboratory.

The laboratory’s accreditation or any of it’s test reports in no way constitutes or implies produet certification, approval,
or endorsement by NVLAP or any agency of the U.S. Government.

1650 Military Road ¢ Buffalo, NY 14217-1198
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Sound Transmission Loss Test Data
Test: ASTME 90-04/ ASTME 413 - 04
Page 3 of 4
No. of test report: NGC2008036 Date: 10/2/2008
Size: 10.0 m?
Source raom Receiving room
Volume V=904 m? Volume V=989 m*®
Temperature [°C]: 20.7 Temperature [°C]: 20.8
Humidity [%]: 54 Humidity [%]: 52
Sound Transmission Class STC = 59 dB
Sum of unfavorable deviations: 31.0 dB
Max. unfavorable deviation: 8.0 dB at 160 Hz
Frequency STL L1 L2 T Corr. u.Dev. ASTL
[Hz] [dB] [dB] [dB] [s] [dB] [dB]
80 - 100.5 77.2 -.- -.- - --
100 33 99.2 70.3 3.88 3.9 -.- 0.707
125 36 97.2 64.7 3.41 3.3 T 0.678
160 38 95.1 61.4 4.16 42 8 0.490
200 43 96.4 57.8 477 4.8 6 0.548
250 48 96.9 54.2 4,79 4.8 4 0.412
315 52 100.3 53.0 4.84 49 3 0.173
400 55 98.9 48.2 4,76 4.8 3 0.200
500 59 96.7 42.8 5.08 5.1 -.- 0.141
630 61 96.4 40.6 5.16 5.1 -- 0.224
800 62 97.1 39.8 4.89 49 - 0.141
1000 64 96.1 37.2 4.65 4.7 -.- 0.100
1250 64 95.1 35.2 417 4.2 -- 0.100
1600 64 95.7 35.1 3.58 3.5 -- 0.100
2000 63 95.1 34.8 2.89 26 - 0.100
2500 64 96.4 34.0 2.53 2.0 -.- 0.100
3150 67 96.8 31.2 2.37 1.7 -- 0.141
4000 70 ' 96.9 28.1 2.12 1.3 -.- -
5000 72 97.2 259 1.88 0.7 -~ 0.100
STL = Sound Transmission Loss, dB
L1 = Source Room Level, dB
L2 = Receiving Room Level, dB
T = Reverberation Time, seconds
A STL = Uncertainty for 95% Caonfidence Level

The results reported above apply to specific samples submitted for measurement.

No responsibility is assumed for performance of any other specimen.

This report may not be reproduced except in full, without the written approval of the laboratory.

The laboratory’s accreditation or any of it’s test reports in no way constitutes or implies product certification, approval,
or endorsement by NVLAP or any agency of the U.S. Government.
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Sound Transmission Loss Test Data Page 4 of 4
Per: ASTME 90 -04/ASTME 413 - 04
No. of test report: NGC2008036
Test Date:  10/2/2008
Size: 10.0 m?
|Sound Transmission Class STC = 59 dB |
Outdoor Indoor Transmission Class OITC = dB
— - —— B |
STL vs. Frequency
Frequency STL ASTL
[Hz] [dB] 90
80 --
100 33 0.707 Al . -
125 36 0.678 — i
160 38 0.490 2 ) 1
200 43 0.548 2 60 | "
=]
250 48 0.412 A 7
315 52 0.173 £ 5 B il S N S S N
400 55 0.200 2 " /
500 59 0.141 & 40 = e e o
630 61 0.224 5 1
800 62 0.141 5 30 = ——
1000 64 0.100 5
1250 64 0.100 o 20 =
1600 64 0.100
2000 63 0.100 10 =1 ]
2500 64 0.100 0
3150 2 0451 TS paSBesE2SssaBys 8
4000 70 . omooomocomgggggggg
5000 72 0.100 Frequency (Hz)
* Due to high insulating '—_-— e
value of specimen, background -
levels limit results at these STL = Sound Transmission Loss, dB
frequencies. A STL = Uncertainty for 95% Confidence Level

The results reported above apply to specific samples submitted for measurement.

No responsibility is assumed for performance of any other specimen.

This report may not be reproduced except in full, without the written approval of the laboratory.

The laboratory’s accreditation or any of it’s test reports in no way constitutes or implies product certification, approval,

or endorsement by NVLAP or any agency of the U.S. Government.
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